Detailed List of ATV-3050C ATV Parts Explosion
No. |  Item Code name | specification | Quantity [ unit [ Note
Plastic Parts Assembly Part 1
1 SU-ZN003 Right decorative plate 1 Pieces
2 SLJ-ZN002 Left decorative plate 1 Pieces
3 SL-AK002 Plastic hood 1 Pieces
DD-ZG-A001 Cross recessed pan head
1-Mar tapping screws M4.2*12 6 One
2-Mar DD-ZG-B001 Cros_s recessed pan head . ) One
tapping screws M5*10
4 SU-ZN005 Right pedal 1 Pieces
1-Apr  |DD-DB-C003 Hexagon socket head bolt M6*16 16 One
2-Apr  |SU-FBOO1 Rubber mat D6*®20*3 16 One
3-Apr  |DD-FM-007 Flange face locknut M6 20 One
5 SL-ZN004 Left foot pedal 1 Pieces
6 SU-AKO001 Plastic body 1 Pieces
1-jun  |DD-DB-C004 Hexagon socket head bolt M6*20 4 One
7 SLJ-DA007 Seat cushion 1 Pieces
8 DQL-GE001 Rear taillights 1 Pieces
1-Aug Rear light bulb 1 Pieces Rear taillight comes with
2-Aug  |DD-PT-003 Hexagon nut M6 2 One Rear taillight comes with
9 DQL-FA001 Electric door lock 1 Pieces
1-Sep |DQL-FAOO1 Electric door lock key 2 One Electric lock comes with
10 DQL-GB010 Headlight 1 Pieces
1-Oct  |DD-DB-CO01 Hexagon socket head bolt M6*12 1 One
2-Oct  |DD-JP-002 Clip nut M6 1 One
3-Oct Headlight bulb 1 One Headlight comes with

11 ZDL-AD014 Hand cover 2 One
12 SL-GB003 Cotton wool cover 1 Pieces
13 SL-GCO06 Decorative cloth 1 sheet
14 CJJ-DA006 handle 1 Pieces
) Exposed line length 470mm; with
15 ZDL-AAQ04 Oiler 1 Pieces brake handle
16 1ZB-CB0O1 Handle block 2 Pieces aluminum
16-1  [DD-FL-D012 Flange bolt M8*60 6 One
17 1ZB-CD001 Handle block 2 Pieces aluminum
18 DQL-FC002 Multifunction switch 1 Pieces Exposed line length 450mm
[=700mm;
19 |isi-Aac08 Throttle Cable A+B=82mm 1 root
T=800mm;
20 LSL-EBO08 Front brake line A+B=85mm 2 root
twenty oneley).kao11 Directional column 1 Pieces
21-1  |DD-PD-E002 Flat pad D10*20*1.5 1 One
21-2 DD-FS-005 Locknut M10 1 One
21-3 DD-KK-005 Cotter pin ©2.5%40 1 root
twenty two s .cmo03 Line buckle 1 Pieces
twenty .
three  |siL-cmoo1 Directional column pressure block 1 Pieces plastic
23-1 DD-FM-002 Flange face self-locking nut M8 2 One
twenty four| g _awo3s Directional cylinder block spacer  |®14*1.5%39 2 One
25 SIL-CM001 Steering column press block 1 Pieces plastic
Supports single-function flameout
26 DQL-TE0O1 Single-function remote control 1 One remote control receiver

Front Wheel Assembly Part 3

12«—

14

11

i

v

]

"I

Electric device assembly Part 5

27 CDL-FCO16 Front wheel 145/70-6 2 Pieces bilateral symmetry 29.2 20.3 20.4
28 |cDL-EC007 Front hub 145/70-6 2 Pieces bilateral symmetry ¥ | %0 ) s : 322w G20
29 Front wheel holder 2 One | OG ] 0 O mmmmm— O O me— T
29-1 DD-FM-002 Flange face self-locking nut M8 6 One 5 " Lazoa 32-1 3201 323 a2
29-2  |GTL-AW034 Front wheel fixed seat spacer ®22%2*8 2 One o
29-3  |CDL-AB007 Oil seal D22*D35*5 2 One \*L*A "
" -
294 |cpL-BA0D4 Deep groove ball bearings 6003RS |®17*®35*10 4 One # it I@ 35.4 *
295 |GTL-AWO64 Front wheel holder middle spacer ~ |®222*30 2 One -g :;i: 33:_'2 (Of =3z
30 Brake hub cover 2 Pieces Around = 33.1 121 U i—— )
31 Hub brake friction plate 2 Pieces i 8\- i ! : A
32 CJJ-CAS10 Front upper rocker 2 Pieces bilateral symmetry Lo J O =="Q ¥ i 5.0 st W
321 |CU-CATO3 Rocker dust cover 16 One 92-2m il =322 & W[ 37T oo - O~ ==~0
32-2  |Cl-CATO4 Rocker nylon sleeve 16 One e 332w ‘ -32.2
323 [GTL-AWO036 Rocker sleeve D14*1.5%151 4 root e 3 54-1m i 541 "i‘ 37-1 35410 i
o | m&ji!“ ] [ 37-1°35-10
324 DD-FL-E030 Flange bolt M10*175 4 One s25=0)| 126eT0 e [ 3|f ‘_i
32-5 |pD-FM-003 Flange face self-locking nut M10 12 One 3 H ool
33 |cl-Gzooa Claw holder 4 Pieces e 37-2
331 |GTL-Aw037 Horn connection sleeve D14*1.5%48 4 One " -37-2 37 'O'd: L
33-2 DD-FL-E011 Flange bolt M10*70 4 One i oo é__.‘
34 |1zB-AA008 Front shock absorption 2 root Center distance 270mm 3= e F G SRRANA R S b LTS )yt
341 |DD-FL-E005 Flange bolt M10*40 4 One 2= 5 2'5=0| ns=Q| 13810 331 3
35 ClJ-GAO18 Shofar (right) 1 Pieces bilateral symmetry 231 - 35-9 e ! e
351 |CI-GY00L Dust cover 4 One 352my A =352 § D ... @OQ LeSt1o O/ mnl. O
352 |CU-GY002 Crow nylon sleeve 4 One f é\ 0. /mum | I 4 G 458
353 |GTL-AWO038 Claw shaft fixed casing ©16*2%80 2 One o= w e ada 32 ]
354 |DD-FL-FO17 Flange bolt M12*105%1.5 2 One Gl ;) =9
355  |DD-PD-FO03 Flat pad ©12*023*1.5 2 One X O
356 |DD-FS-008 Locknut M12*1.5 2 One ol =36 e
357 |DD-PD-HO02 Flat pad O15*044*3 2 One Q=355 -6 Olwsa
35.8 Dust cover 2 One r
359 [DD-kC-004 Slotted nut M14 2 One \elele)
35-10 |DD-KK-005 Cotter pin ©2.5%40 6 One ».2 =20-4 21323 a2 N =352 321 S28T 224
36 Cl-GAO17 Shofar (left) 1 Pieces bilateral symmetry Io@ .@ oL o I« 1, | o o
37 CDL-1A011 Ball pull rod 2 root Rod length 100mm T T | 32,7 327 5.0 ' ] 12 0= 322
38 CJJ-CAX09 Lower rocker 2 Pieces bilateral symmetry 20-2 293 29-4 35- 35-1
@ RearwhcdlassembyPata 000000 ]
39 CDL-FCO16 rear wheel 145/70-6 2 Pieces Vacuum tire
40 CDL-EC007 Rear hub 145/70-6 2 Pieces
41 ClJ-XD007 Undercarriage 1 Pieces
41-1 DD-FL-D003 Flange bolt M8*16 4 One 41 1‘_i »'i\ T i— 52-1 = 54-4
412 |[DD-Fs-004 Locknut M8 4 One (sYeYoYo) * | © =545
42 SLJ-ZN007 Chain cover 1 Pieces m i ,E T o w54-6
42-1 DD-DB-C001 Hexagon socket head bolt M6*12 2 One 42 41-2 ool B
43 C1I-NC009 Chain cover fixing piece 1 sheet ‘a 547
44 CJJ)-BA009 Rear fork 1 Pieces 52-2 B
441 CDL-BA002 Deep groove ball bearings 6001RS |®12*028*8 2 One < '
442 |SuU-FBO12 rubber band D24*D16*3 2 One T T At |
44-3 GTL-AW040 Rear fork in the casing D16*1.5%149 1 root * !
44-4  |DD-FL-FO34 Flange bolt M12*190*1.5 1 One 48 { |—=54-2
44-5 DD-FM-004 Flange face self-locking nut M12 *1.5 1 One PP O A
44-6  |DD-QJ-A04 Jack D12*M8*70 2 One
44-7 |DD-Fs-004 Locknut M8 4 One Jack comes with B o I [—=54-3
45 CDL-CE010 Disc brake seat 1 Pieces Universal with chain wheel 44-4a— | i | —
45-1 DD-WL-D003 Hex bolts M8*16 4 One [ I I
45-2 DD-TD-003 Spring washer M8 8 One 44-Fme— @ —m=54.2
45-3 CJJ-MMO002 Withdrawal film 4 sheet small Lo | ] .
46 ZDL-CF002 Rear disc brake disc 048*D180*3.5 1 sheet ! = %
47 CDL-CE010 Sprocket seat 1 Pieces With disc brake seat 44-5-—'10. ! g I l[ I ' -3 o [ e
471 |DD-WL-D004 Hex bolts M8*20 4 One “4'2*"___0_ | I ]' ' ¥ =451 000 0-=452 —8 6—:233 3 O A
48 ZDL-BA009 After the oil brake Length 350mm 1 Pieces _ = |
48-1 DD-NL-D004 Hexagon socket head cap bolt M8%*20 2 One : :__‘45_3 5‘3
48-2 DD-FL-C006 Flange bolt M6*25 2 One | &
48-3  |DD-FM-007 Flange face locknut M6 2 One —=49 ::: ’ 5
49 CDL-GA002 Sprockets D48*D168*6 1 sheet 420#41 teeth v N
50 ClJ-BZ003 Rear axle bearing seat 1 Pieces ‘ 52 521 !o_—'s“_?
50-1 |DD-FL-E045 Flange bolt M10%20*1.25 2 One * \ 48-2 i [ Caras
502 |DD-TD-004 Spring washer M10 2 One 1y ' 4 3 i °
50-3  |DD-FS-005 Locknut M10*1.25 4 One ‘| T Goo | O =545
504 |DD-FL-E00L Flange bolt M10*25*1.25 2 One _ 48 M ] v =1=54-4
51 1ZB-BA008 Rear shock 1 Pieces Hole center distance 230mm 45-2=—0 O N { 5 QO—=48-3 52-2
51-1 DD-FL-E005 Flange bolt M10*40 2 One
51-2 DD-FM-003 Flange face self-locking nut M10*1.25 2 One
52 CDL-CF009 Rear wheel holder 2 Pieces
52-1 DD-FL-D004 Flange bolt M8*20 6 One
52-2 DD-FM-002 Flange face self-locking nut M8 6 One
53 CDL-HA033 Chain 4204 1 root Section 78
54 CDL-CD014 Rear axle L=610mm 1 root
54-1  [cDL-AC002 Oil seal D32*052*8 2 One
54-2 CDL-BB006 Deep groove ball bearings 6205RS |®25*®52*15 2 One
54-3 Rear axle bearing housing 030*®1.5*88.5 1 One
54-4 DD-KK-007 Cotter pin D3*40 2 root
54-5 DD-KC-005 Slotted nut M16*1.5 2 One
54-6 Dust cover 2 One
54-7 |DD-PD-J002 Flat pad D16.5*D36*3 2 One
54-8 DC-PT-001 Hexagon nut M27 4 One Rear axle comes with

55 DQL-WY001 Stabilizer 4 half waves 1 Pieces
55-1 DD-FL-C004 Flange bolt M6*16 1 One
55-2 DD-FM-007 Flange face locknut M6 2 One
56 DQL-DHO01 lighter DY100 1 Pieces Horizontal engine natural air cooling
57 DQL-GY001 High voltage package DY100 1 Pieces
58 DQL-EA011 Main cable 1 Pieces
Single-function flameout remote
59 control receiver 1 Pieces With single-function remote control
60 Fuse cover 1 Pieces
61 DQL-TCO01 Fuses 12v; 10A 1 Pieces Except for 6250 series all electric cars
62 DQL-JD001 Relay 1 Pieces
63 DQL-TG008 Battery 12V 4AH 1 Pieces After adding liquid (GT4L-BS)
63-1 DD-WL-C001 Hex bolts M6*8 2 One Battery comes with
63-2 Square nuts M6 2 One Battery comes with
Batlery comes with; fast charge, with
64 DQL-TFO03 Battery charger DC800MA 12V 1 Pieces clip
65 SJL-CC002 Battery straps 1 Pieces

88-1
i

88-2=— i’
88-3=— ﬁ

=60 Bl —61
—=52
66 FDJ-CA017 Intake pipe 2)43 1 Pieces W
66-1 DD-WL-C005 Hex bolts M6*25 4 One — . T
66-2 DD-TD-002 Spring washer M6 2 One 66‘“&‘4 —= 56-3 0_' 67-1 T7-1a— 76-1e— T T |
66-3 Intake tube pad 1 sheet [.
67 FDJ-PZ007 Carburetor PZ20KL 1 Pieces L i‘ -
67-1 Carburetor insulation pad 1 sheet
68 SLI-BAQ07 tank 1 Pieces iron
68-1 DD-FL-C006 Flange bolt M6*25 2 One
68-2 DD-PD-C005 Flat pad D6*D18*1.5 2 One
68-3 SLJ-FBOO1 Rubber mat D6*D20*3 4 One
68-4 SLJ-FB002 Rubber mat D6*D20*5 4 One
68-5 DD-FM-007 Flange face locknut M6 3 One
68-6 SLJ-BAGO5 Fuel tank cap 1 One Aluminum pressure reducing valve
69 SLJ-CQ002 Oil switch 1 Pieces
69-1 DD-NL-C003 Hexagon socket head cap bolt M6*16 1 One
70 SLJ-CLOO1 Gasoline filter 1 Pieces
71 SJL-AC004 Tubing 1 ®8.5*P4.5%120 1 root
72 SJL-AC004 Tubing 2 ®8.5*P4.5%110 1 root
73 FDJ-PZ007 Air filter 32MM 1 Pieces Small cone mouth with straight mouth
73-1 DD-BG-002 Hoop ®32-44 1 Pieces
74 SJL-AC004 Tubing 3 ®8.5*P4.5%185 1 root
75 DD-KH-003 Steel buckle o8 6 One
76 Right crankcase cover 1 Pieces The engine comes with
76-1 DD-FL-C011 Flange bolt M6*50 4 One The engine comes with
76-2 DD-FL-C007 Flange bolt M6*30 2 One The engine comes with
76-3 DD-FL-C014 Flange bolt M6*65 1 One The engine comes with
76-4 Right crankcase cover paper pad 1 sheet The engine comes with
77 Tubing (small) D7*P4*270 ordinary
77-1 DD-KH-002 Steel buckle o7 1 One
77-2 LSL-GB003 Carburetor spill spring D10*1*172 1 root 41 laps; common to all models
On the electric start Kai. Automatic |
78 |FDJ-AF005 engine 90cC 1 Pieces wave
78-1 DD-FL-D021 Flange bolt M8*105 1 One
78-2 DD-FM-002 Flange face self-locking nut M8 2 One
78-3 DD-FL-D022 Flange bolt M8*110 1 One
78-4 Spark plug 1 Pieces
79 stator 1 Pieces The engine comes with
79-1 DD-FL-C005 Flange bolt M6*20 2 One The engine comes with
80 FDJ-TA006 Engine side cover 1 One The engine comes with
80-1 DD-FL-C006 Flange bolt M6*25 2 Pieces The engine comes with
81 Small sprocket fixing plate 1 sheet The engine comes with
82 CDL-GX013 Small sprocket 4204 1 Pieces 13 teeth; engine comes with
82-1 DD-WL-C014 Hex bolts M6*10 2 One The engine comes with
83 Start the motor 1 Pieces The engine comes with
34 CJJ-LD010 Front guard 1 Pieces [
84-1 DD-FL-D004 Flange bolt M8*20 4 One | 9
84-2 DD-FM-002 Flange face self-locking nut M8 3 One 8'5 y |
84-3 SJL-CE003 Plastic plug 2 One 84-2
85 PQG-ATV62 exhaust pipe 1 Pieces With anti-hot sheet, locking bolt
851 |DD-GX-001 Cap nut M6*17 2 One 84- 3._-
85-2  |DD-TD-002 Spring washer M6 2 One .
85-3 Exhaust pipe gasket D24*D32*%4.5 1 sheet |'
854 |DD-FL-DOO5 Flange bolt M8*25 1 One 86-1
85-5  |DD-PD-D002 Flat pad D8*D24*2 1 One s Y T
85-6 |DD-TD-003 Spring washer M8 1 One 84-1 T
86 ClJ-MTO12 Exhaust pipe holder 1 Pieces 842 0 0
86-1 SJL-CZ003 Exhaust tube buffer sleeve D21*08.2*35 1 One
87 ClJ-AA010 Frame 1 Pieces
88 ClJ-FAO18 Foot brake lever 1 Pieces
88-1 LSL-FD005 Foot brake return spring 1 root
88-2 DD-FL-D001 Flange bolt M8*12 1 One
88-3 DD-PD-D002 Flat pad O8*D25*1 1 One
89 CJJ-XE007 After shelf 1 Pieces Bf=—
89-1 DD-FL-D003 Flange bolt M8*16 4 One
90 SJL-CH002 Reflective film 1 sheet
90-1 Common flange nut M6 2 One




